
46 April 2012 • Florida Water Resources Journal

T
he Kanapaha Water Reclamation Facility
in Gainesville is an advanced wastewater
treatment plant operated by Gainesville

Regional Utilities (GRU). The facility is permit-
ted by the Florida Department of Environmen-
tal Protection (FDEP) to reclaim 14.9 million
gallons per day (mgd) of domestic wastewater
based on an annual average daily flow (AADF).
Major treatment processes of the facility include
pretreatment, advanced activated sludge
processes for nitrogen removal, clarification,
deep-bed filtration, and high-level disinfection.
The facility is permitted to inject an annual av-
erage of 10 mgd final effluent into deep-injec-
tion wells and to provide an annual average of
12.58 mgd reclaimed water to an unrestricted
public-access reuse system. The facility is also
permitted to discharge final effluent to Lake
Kanapaha during emergency conditions.

The facility disinfects filter effluent with
sodium hypochlorite in two series-operated
chlorine contact basins (CCBs). Chlorine reacts
with organic matter in the effluent to produce
disinfection byproducts (DBPs), including tri-
halomethanes (THMs) and haloacetic acids
(HAAs). The FDEP operating permit requires
the effluent directed to the deep wells to meet
primary and secondary drinking water stan-
dards, including DBP standards for total THM
(TTHM) and five regulated HAAs (HAA5). The
annual average TTHM and HAA5 limits are 80

µg/L and 60 µg/L, respectively. At the same time,
the facility’s operating permit also has stringent
effluent disinfection requirements. The monthly
fecal coliform sampling results must be 75 per-
cent non-detect with a single sample maximum
of 4/100 mL.

The facility’s effluent has consistently met
the proposed TTHM compliance limit accord-
ing to historical sampling results; however, his-
torical data suggest that it will not consistently
meet the HAA5 compliance limit using the cur-
rent free chlorine disinfection method (CH2M
HILL, 2006). The GRU investigated a number of
alternative disinfection methods and completed
several studies to reduce HAA5, including pre-
cursor removal using polyaluminum chloride.
The studies indicate that the use of polyalu-
minum chloride reduces HAA formation, but
creates unacceptable effluent turbidity levels. An
ozone/ultraviolet (UV) system could meet the fa-
cility’s strict effluent limits, but the system re-
quires a very large capital expenditure and a
significant increase in the operations and main-
tenance (O&M) costs. 

A sequential chlorination disinfection
method to control DBP formation and to meet
the fecal coliform requirements at the facility was
proposed. As shown in Figure 1, sequential chlo-
rination involves free chlorination followed by
chloramination. A sequential chlorination sys-
tem will allow substantial capital and O&M cost

savings by utilizing the existing chlorine storage
and feed system, and requires only the addition
of a new ammonia storage and feed system.  

Sequential Chlorination 
Technology

Chloramines generally form much fewer
THMs and HAAs compared with free chlorine
(Hua and Reckhow, 2008). Chloramination has
been identified as a cost-effective technology to
reduce wastewater DBP formation (Bober, 2007;
Brandes et al, 2008; Erdal et al, 2008; Hua and
Yeats, 2010; Maguin et al, 2009). Chloramines are
weaker disinfectants than free chlorine; however,
chloramines are more stable than free chlorine
and will provide a longer lasting residual disin-
fectant. Many full-scale studies have shown that
chloramination is an effective method to disin-
fect treated domestic wastewater (Erdal et al.,
2008; Maguin et al., 2009).

Wastewater chloramination may produce
some emerging byproducts such as N-Nitroso-
dimethylamine (NDMA) and cyanogens. Se-
quential chlorination disinfection was developed
to reduce NDMA formation in wastewater and is
a two-step process, consisting of a free chlorine
disinfection step followed by a chloramination
step. In the first step, free chlorine is added to a
fully nitrified effluent to inactivate pathogens and
oxidize inorganic and organic compounds. Am-
monia is added in the second step to form chlo-

Sequential Chlorination to Control 
Disinfection Byproducts and Meet Stringent

Disinfection Requirements at the
Kanapaha Water Reclamation Facility 

Guanghui Hua, Brett Goodman, Paul Davis, Anthony Cunningham, 
Steven Yeats, and Kristen Sealey

Guanghui Hua, Ph.D., P.E., is process
engineer, Brett Goodman, P.E., is department
manager, Steven Yeats, P.E., is chief
engineer, and Kristen Sealy is engineer
intern III, at Jones Edmunds & Associates Inc.
in Gainesville. Paul Davis, P.E., is
water/wastewater engineer, and Anthony
Cunningham, P.E., is supervising
environmental engineer, at Gainesville
Regional Utilities.

F W R J

Figure 1. Sequential Chlorination Disinfection



Florida Water Resources Journal • April 2012 47

ramines, which reduce the formation of DBPs
and provide chloramine disinfection. Full-scale
applications of sequential chlorination have
shown that the prechlorination step can effec-
tively oxidize precursors for some nitrogenous
DBPs such as NDMA and cyanogens (Maguin et
al., 2009). Full-scale studies have shown that se-
quential chlorination exhibits excellent inactiva-
tion of coliform bacteria and viruses in filtered
wastewater (Maguin et al., 2009).

Scope of Work

In February 2010, a laboratory study was
conducted to evaluate the disinfection and DBP
formation of sequential chlorination using the
facility’s filter effluent. The results of the labora-
tory study indicate that sequential chlorination
is a promising alternative to meet the TTHM and
HAA5 limits and fecal coliform requirements
(Jones Edmunds, 2010). 

Based on the successful results of the labo-
ratory study, a pilot-scale study was recom-
mended to further investigate the performance
of sequential chlorination at the pilot scale and to
provide data for a full-scale design. The primary
goals of this study were to further test and eval-
uate fecal coliform inactivation and THM and
HAA formation of sequential chlorination. Sev-
eral other important parameters were also ana-
lyzed during the pilot study for future regulatory
considerations, including total coliforms,
cyanide, viruses, Giardia cysts, and Cryptosporid-
ium oocysts.

Materials and Methods

The sequential chlorination pilot study at
the facility consisted of bench-scale tests, pilot-
scale tests, and an evaluation of the impact of
chloramines on the reclaimed water system.
The following tasks were performed during
the pilot study.

Sequential Chlorination Bench-Scale Tests
The sequential chlorination bench-scale

tests were conducted to evaluate the impact of
chlorine doses, free chlorine contact times, and
temperatures on disinfection and DBP forma-
tion. Table 1 summarizes the bench-scale testing
conditions. Chlorine dosages of 5 to 10 mg/L are
typical for chlorination at the facility. A total con-
tact time of 100 minutes simulates the total con-
tact time of the two CCBs at the current average
daily flow of 10 mgd. Ammonia doses were de-
termined based on the chlorine residuals and a
chlorine-to-ammonia mass ratio of 4:1.

Filter effluent samples used in the bench-
scale tests were collected from the post-aera-
tion basin. The bench-scale tests were

Table 1. Summary of Testing Conditions of the Bench-Scale Tests

Figure 3. Sequential Chlorination Pilot Plant

Figure 2. Facility Sequential Chlorination Pilot Plant Schematic

Continued on page 48



performed using a jar tester apparatus
equipped with six variable-speed stirs and six
2000-mL containers. Water incubators were
used to maintain the sample temperatures
during the variable temperature tests. Each of
the three bench-scale tests was repeated twice
to investigate the impact of different effluent
quality on the test results. 

Sequential Chlorination Pilot-Scale Tests
The facility operates two CCBs in series

(the North CCB followed by the South CCB).